[image: image1.png]AiGH-1iFT

EEEEEEEEE




YL-4000

 Installation & Operation Manual

[image: image2.png]



Attention

▲ For damage to the equipment caused during shipment, the buyer shall claim compensation against the carrier.

▲ Safety performance has been designed and manufactured to take it into consideration. However, proper training and thorough handling can also increase safety. Do not operate or repair the equipment without reading the instructions.

▲ Find out the power supply and current status and other requirements on the motor nameplate, there must be professional qualified electricians.

▲ In order to ensure life safety and avoid electric shock accidents, please ensure that all connection points are grounded.

▲ The company does not inform us of the local structural improvement of the product. No obligation for updates of previously sold products.

▲ Please read and fill in the Warranty Card on the last page of this manual carefully and give feedback to the dealer and the company for record. As one of the basis for providing after-sales service. Otherwise, it shall be deemed to have automatically waived the right to enjoy the corresponding services, and it shall be solely responsible.

▲ Do not lift the load beyond the rated lifting weight of the equipment (3600 kg).

▲ Certified warning signs on the reading device.

Table of Contents


1. Main Performance of the Lift.............................................................................................................4


Basic Parameters of the Lift..............................................................................................................4

Dimensions of the Lift.......................................................................................................................5


Lift Installation...................................................................................................................................5

Commissioning of the Lift..................................................................................................................6

6. Maintenance and Inspection of the Lift...............................................................................................7


7. Parts Decomposition Diagram and Details of the Lift.........................................................................8

Hydraulic System and Electrical Components of the Lift..................................................................35
9. Common Troubleshooting Method.............................................................................................................40
10. Box Packing List................................................................................................................................41
11.Vulnerable Parts List............................................................................................................................42
Main Performance of the Lift

● Set inspection, maintenance, parking function as one, beautiful appearance.

● Hydraulic cylinder drive, steel wire rope drive, quiet working environment.

● Mechanical safety lock, can be arbitrarily locked at the required height for operation, safe and reliable.

● The bridge plate can be adjusted in the locked position to meet the needs of accurate inspection, repair and parking.

● Install a special mobile pulley, the whole device can be free to move by a single person.
Basic Parameters of the Lift


1. Max.lifting Weight: 4,000 kg

2. Maximum Lifting Height: 1,850 mm


3 Minimum Platform Height: 130 mm
Runway Length: 4,200 mm

5. Runway Width: 475mm


6 Runway Inside Spacing: 955mm


7. Power Supply: Single-Phase, 240V / 50HZ 3HP (2.2 KW)

(Can be customized according to customer request)

3. Dimensions of the Lift
Reference (Figure 1).

4. Lift Installation 
Step 1: Before installing the new elevator, pay attention to the following matters:
1). The position of the elevator should be considered according to the requirements of the design and planning plan of the whole field, and the placement size has enough space as far as possible.
2). According to the size of the foundation drawing in Figure 1, determine the installation position and draw the line.

3). Determine that the ground is free of any defects, and ensure that the strength of the foundation concrete reaches 3000psi(2.1kg/m m²)
4). Open box to check for missing parts and damage in transportation. According to the requirements of the "packing list".

Step 2: Install the column and beam (Z-1, Z-2), install the column cover plate, and drop the safety hook of the beam into the square hole of the safety plate.（Z-2,Z-2-1,Z-2-2）
 Step 3: Install the beam and runway, wire rope and cover.（Z -3,Z-3-1,Z-3-2,Z-3-3,Z-3-4）
 Step 4: Install the power unit and the oil pipe (Z-4).

Step 5: Install the manual unlock part (Z-5, Z-5-1, Z-5-2, Z-5-3, Z-5-4, Z-5-5).
 Step 6: Install Jack tray/tool plate, car board, baffle, rubber brake pad, plastic oil pan.（Z-6） (Optional Part)
 Step 7: Install the mobile Caster kit (Z-7). (Optional Part)
 Step 8: Connect the power supply according to the requirements on the motor nameplate, and add the hydraulic oil.

 Step 9: Point to move up, pay attention to observe whether the position of the wire rope is correct. Electromagnet unlock insurance down the runway to the lowest point, adjust the tension of the wire rope, make the four consistent.
 Step 10: Adjust the position between the column component and the crossbeam. The limit block is required to be close to the column. Adjust the vertical of the column to the ground plane with the iron insert. Make the anchor bolt holes and the fastening bolts.
 Step 11: Adjust the level of the runway. Raise a certain height to lock it up. Measure the level. When you need to adjust, adjust the nut to the required position and lock it tightly.

Step 12: Check all labels and finishing.

5. Commissioning of the Lift
☞ Fill the power unit tank with oil (hydraulic oil plate: N32 or N46).
☞ Move the rising start button to make the runway frame rise and remove the support frame. Pay special attention to the first point movement to observe whether the wire rope is pulling

 In the wheel, take the correct position.
☞ Press the drop button to make the elevator in the normal drop lock, and observe whether the lock block can effectively enter the square hole of the lift bar.
☞ Lower the runway to the lowest position and adjust the nuts on the four steel ropes to make the same tension.
☞ No-load test run up and down twice to check whether each part works normally. Runway lock reliability check, repeat several times to check whether the hydraulic system works normally.
Special Attention
▲ Vehicles parked on the runway have to brake and use tire wedges.
▲ When lifting and lowering the vehicle, pay attention to the surrounding people and things to keep a distance can not be close to the elevator.
▲ The four columns should be perpendicular to the ground plane after installation, otherwise there will be danger in use!
▲ Before the drop operation must first move up a little, so that the lock block away from the square hole of the lifting bar, can drop. Otherwise, it will cause the damage to the control mechanism.

6. Maintenance and Inspection of Lift
Daily Maintenance and Inspection
Check the working position of the safety lock during the operation

Check the unlocking and padlock of the safety lock and the column cover

 Check the hydraulic joint, air pipe joint and the hose for leakage

 Check the connection condition of the wire rope —— whether it is bent, broken and loose.

 Check the wear condition during the wire rope lifting process.

Check all card spring connections and be reliable.

 Check the connection of all bolts, nuts and screws; —— If found for loosening, tighten immediately

 Check the wires and switches for damage.

Check the foundation strength around the expansion bolts.

After the lift is operational, lubricate the cable shaft at least once a year or regularly
Weekly Maintenance and Inspection
Check the strength and connection of the expansion bolts, and tighten them immediately

Check the foundation strength around the expansion bolts

Check the hydraulic oil level height

Check and tighten the loose bolts, nuts, and screws

Check the coordination of all the wheel and wheel shaft
Monthly Maintenance and Inspection
Lubricate the cable wheel and the cable wheel shaft

Check the wear of the wire rope and replace it immediately with serious wear

Replace hydraulic oil.

7. Parts Decomposition Diagram and Schedule of the Lift
Figure 1

[image: image3.png]80—11,/16" (20500

P
olp
B
F

-
=
O
e
-3
=
O
(s
=

/
:
@
I

/

+ + + + + + + + + -3+ + + + + + + + + + + + + + + + + + + + + A .

=
B 93—11/16" (2380MM) _ g =5
u > iy
= ==
5
e e H =

1751 (4445M)

51—3,/4" (38550

o ) \c\-] 0 © \o-!
D [y
o | o) \Q | ©
— =" + + + + + + + + + + + + + + + + + + + + + + + + + + + +
~ = + + + + + + + + + + + + + + + + + + + + + + + + + + + + +
— S + + + + + + + + + + + + + + + + + + + + + + + + + + +
— + + + + + + + + + + + + + + + + + + + + + + + + + + +
| <f’ %+ + + + + + + + + + + + + + + + + + + + + + + + + + + + +
— - 4 R e e o T P T AP S
% (D -I-L -+ -+ 4 4 -l-,_-l- 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4
= —| — 1\ ﬁ + + F + +H_ + + + mqj;ﬁtij4__ —F F—F || 7T | [ T———F
S| E| 2| N T2 T | TS
S| B DR = NA | YA | I YA DY
J —
= | S 2w L 72/ | (W Z o | | PZA NN | N P Za Y i
~ o |5 NA | [ A || | & | &I
™~D
\
| O T LA LA LA LA
™~D A
—| & N Y 1 NA | .B:]EA LA LN ]
- MO = [+ o+ ' T e F o+ 4| . . . . . . .
— o Sz T+ + + 4o+ o+ F o+ o+ o+ + + + + + + + + + + + + + + + + + + + + + + + + + + + + +
\\\%§“ . ++++++++++++++ + + + + + + + + + +=+++++++ +++++++++++++++ +++++++++++++++
— L + + + + + + + + ]65 3/8” (4200,\/‘,\/\) + + + — + + + + + + +jy+ + + + + + + +
*T Z; + + + + + + + o+ + + -+ + + + + + + + o+ + + + + + + +
O o

+ + + + + + + + + + + + + + + + + + + + + + + + +/+ + = JJ+ + + + + + + +
+ + + + + + + + + + + + + + + + + + + + + + + + + + + + + +

<=l [ -5
138 (295MM)

207" (5257 5MM)





1-2-5-22-23-25   (Optional Part 23,25)

[image: image4.png]||

~

V




3-4-8-9-10-11-12-14-15-16-21-24

[image: image5.png]



6-7-12-19-20
[image: image6.png]



17-18
[image: image7.png]



26-27-28-29-30-31-32-33-34-35-36-37-47-48-49-50-51

[image: image8.png]8O




38-39-40-41-42-43-44-45-46-52-53-54-55-56-57-58-59-70-99-100

[image: image9.png]%0
w0

0-Q
—Q
4240

-0





60-64-73-74-78
[image: image10.png]



61-62-65-66-67-68-69-71-72-75-76-77

[image: image11.png]Q » 7 \




79-80-81-82-87-88-90-91-92-93-94

[image: image12.png]



83-84-85-86-98-104  (Optional Part 104)
[image: image13.png]



95-96-97-103-105-107

[image: image14.png]103




101-102-106 Optional Part
[image: image15.png]



ZPT-1
[image: image16.png]



ZPT-1-1
[image: image17.png]



ZPT-1-2

[image: image18.png]R

—8




ZPT-1-3

[image: image19.png]



ZPT-2

[image: image20.png]



ZPT-2-1
[image: image21.png]16
30/40/48/




ZPT-2-2
[image: image22.png]33/40/48,

=




ZPT-3

[image: image23.png]26/38/52




ZPT-4  (Optional Part Caster Kit)
[image: image24.png]36/41/49/56

106




Z-1

[image: image25.png]



Z-2
[image: image26.png]\36/42/50/57

P72 EN





Z-2-1
[image: image27.png]36/42/50/51





Z-2-2

[image: image28.png]



Z-3

[image: image29.png]N37/44/51/56




Z-3-1

[image: image30.png]\37/44/51/58




Z-3-2

[image: image31.png]



Z-3-3

[image: image32.png]/AT




Z-3-4
[image: image33.png]85
/18/21/39/47





Z-4
[image: image34.png]



Z-5

[image: image35.png]



Z-5-1
[image: image36.png]



Z-5-2

[image: image37.png]%

~
100




Z-5-3
[image: image38.png]



Z-5-4

[image: image39.png]



Z-5-5

[image: image40.png]



Z-6  (Optional Part 104)
[image: image41.png]



Z-7

[image: image42.png]



Z-8

[image: image43.png]



Parts List
	Main  number
	Sub number
	Product name
	Quantity / machine

	PP8S 4-pillar elevator-Manual version

	Welding Portion

	1
	
	Main column assembly
	1

	2
	
	Sub-column assembly
	3

	3
	
	Left assembly of the column cover plate
	2

	4
	
	Right assembly of the column cover plate
	2

	5
	
	Column cover sheet assembly
	4

	6
	
	Main platform assembly
	1

	7
	
	Sub-platform assembly
	3

	8
	
	Cylinder growth shaft assembly (optional)
	1

	9
	
	Main Platform A rope wheel shaft assembly-single hole
	2

	10
	
	Main platform B rope wheel shaft assembly-double holes
	2

	11
	
	Linked assembly
	8

	12
	
	The beam assembly
	2

	13
	
	Left hand safe hook
	2

	14
	
	The right hand moves the safe hook
	2

	15
	
	Stop stop hook assembly
	4

	16
	
	Cross-beam steel wire rope wheel shaft assembly
	4

	17
	
	Left shield assembly
	2

	18
	
	Right shield assembly
	2

	19
	
	Insurance handle assembly
	1

	20
	
	Safety rod assembly
	1

	21
	
	Lrod connector assembly
	1

	22
	
	Car board assembly
	4

	23
	
	Mobile rack assembly
	4

	24
	
	Mobile frame pin welding assembly
	4

	25
	
	Tooldisc assembly
	2

	
	
	
	

	Standard Parts

	26
	
	M5X15 round-head bolt
	6

	27
	
	M615 round-head bolt
	4

	28
	
	M615 flat-head screw
	2

	29
	
	M810 tightening bolts
	4

	30
	
	M815 outer hexagon bolt
	12

	31
	
	M8X20 flat-head bolt
	1

	32
	
	M8X30 external hexagonal bolt
	4

	33
	
	M835 outer hexagon bolt
	36

	34
	
	M850 outer hexagon bolt
	4

	35
	
	M1030 outer hexagon bolt
	16

	36
	
	M1230 external hexagonal bolt
	16

	37
	
	M18100 external hexagonal bolt
	16

	38
	
	φ 5 flat pad
	6

	39
	
	φ 6 flat pad
	6

	40
	
	φ 8 flat pad
	56

	41
	
	φ 10 flat pad
	32

	42
	
	φ 12 flat pad
	32

	43
	
	φ 14 flat pad
	1

	44
	
	φ 18 flat pad
	48

	45
	
	φ 20 flat pad
	20

	46
	
	φ 25 flat pad
	24

	47
	
	φ 6 pad
	6

	48
	
	φ 8 pad
	52

	49
	
	φ 10 Bullet
	16

	50
	
	φ 12 Pack
	16

	51
	
	φ 18 Bullet Pad
	16

	52
	
	M5 nut
	6

	53
	
	M6 nut
	2

	54
	
	M8 nut
	14

	55
	
	M8 self-locking nut
	16

	56
	
	M10 nut
	16

	57
	
	M12 nut
	18

	58
	
	M18 nut
	32

	59
	
	M20 nut
	8

	

	Column Assembly Part

	
	1
	Main column assembly
	1

	
	2
	Sub-column assembly
	3

	60
	
	power unit
	1

	61
	
	9 / 16 tip power unit connector
	1

	62
	
	￠ 14 Copper seal gasket
	1

	
	33
	M835 outer hexagon bolt
	4

	
	40
	φ 8 flat pad
	8

	
	48
	φ 8 pad
	4

	
	54
	M8 nut
	4

	
	3
	Left assembly of the column cover plate
	2

	
	4
	Right assembly of the column cover plate
	2

	
	36
	M1230 external hexagonal bolt
	16

	
	42
	φ 12 flat pad
	32

	
	50
	φ 12 Pack
	16

	
	57
	M12 nut
	16

	
	5
	Column cover sheet assembly
	4

	
	44
	φ 18 flat pad
	16

	
	58
	M18 nut
	16

	63
	
	Foot al bracket (selections)
	1

	

	Platform Assembly Part

	
	6
	Main platform assembly
	1

	
	7
	Sub-platform assembly
	3

	64
	
	hydro-cylinder
	1

	65
	
	General use for the cylinder tail shaft SH
	1

	66
	
	φ 35 card spring
	2

	67
	
	Oil cylinder drawing board
	1

	68
	
	Oil cylinder slider
	2

	
	28
	M615 flat-head screw
	2

	69
	
	Oil cylinder self-locking nut
	1

	70
	
	M10 butter mouth
	4

	71
	
	A 90-degree ZG 3 / 8 internal and external connector
	1

	72
	
	9 / 16 The tip
	1

	73
	
	Double-head 9 / 16 pointed tubing is always bent
	1

	74
	
	Double straight 9 / 16 tip live catch oil tubing
	1

	75
	
	Right-angle elbow 9 / 16 tip
	1

	
	43
	φ 14 flat pad
	1

	76
	
	Bend nut
	1

	77
	
	1 / 4 return oil pipe direct head
	1

	78
	
	air tube
	1

	79
	
	wire rope pulley
	6

	
	46
	φ 25 flat pad
	12

	80
	
	1-inch galvanized tube 18
	2

	81
	
	1-inch galvanized tube 44
	2

	
	9
	Main Platform A rope wheel shaft assembly-single hole
	2

	
	10
	Main platform B rope wheel shaft assembly-double holes
	2

	
	70
	M10 butter mouth
	4

	82
	
	Main platform wire rope lock plate
	1

	83
	
	9.53, L1=2625
	1

	84
	
	9.53, L2=4060
	1

	85
	
	9.53, L3=6695
	1

	86
	
	9.53, L4=8130
	1

	
	59
	M20 nut
	8

	
	45
	φ 20 flat pad
	8

	
	11
	Linked assembly
	8

	
	37
	M18100 external hexagonal bolt
	16

	
	44
	φ 18 flat pad
	32

	
	51
	φ 18 Bullet Pad
	16

	
	58
	M18 nut
	16

	

	The Beam Assembly Part

	
	12
	The beam assembly
	2

	
	13
	Left hand safe hook
	2

	
	14
	The right hand moves the safe hook
	2

	
	55
	M8 self-locking nut
	4

	87
	
	Bound axle
	4

	
	45
	φ 20 flat pad
	12

	
	15
	Stop stop hook assembly
	4

	88
	
	Stop fall hook limit wheel pin
	4

	89
	
	Stop fall hook limit wheel
	4

	
	40
	φ 8 flat pad
	4

	
	48
	φ 8 pad
	4

	
	55
	M8 self-locking nut
	4

	90
	
	Twist spring-left
	2

	91
	
	Twist spring-right
	2

	92
	
	A 6-minute galvanized pipe 17
	4

	93
	
	Pull spring (￠ 1.6 ￠ 12 72)
	8

	
	16
	Cross-beam steel wire rope wheel shaft assembly
	4

	
	30
	M815 outer hexagon bolt
	4

	
	40
	φ 8 flat pad
	4

	
	48
	φ 8 pad
	4

	
	46
	φ 25 flat pad
	12

	
	78
	wire rope pulley
	4

	94
	
	The beam rope wheel is separated
	4

	
	29
	M810 tightening bolts
	4

	
	70
	M10 butter mouth
	4

	
	34
	M850 outer hexagon bolt
	4

	95
	
	The beam slider
	8

	
	33
	M835 outer hexagon bolt
	32

	
	40
	φ 8 flat pad
	32

	
	48
	φ 8 pad
	32

	
	17
	Left shield assembly
	2

	
	18
	Right shield assembly
	2

	
	27
	M615 round-head bolt
	4

	
	39
	φ 6 flat pad
	4

	
	47
	φ 6 pad
	4

	

	The whole machine assembly part

	
	19
	Insurance handle assembly
	1

	
	20
	Safety rod assembly
	1

	
	21
	Lrod connector assembly
	1

	
	57
	M12 nut
	2

	96
	
	The safety rod is separated
	2

	97
	
	Beam Unlock bar A-220
	2

	98
	
	Beam unlock lever B-2160
	2

	99
	
	M8 fish eye bearing
	8

	100
	
	M8 ring bolt
	4

	
	32
	M8X30 external hexagonal bolt
	4

	
	54
	M8 nut
	10

	
	55
	M8 self-locking nut
	8

	
	22
	Car board assembly
	4

	101
	
	Nylon slider
	4

	
	26
	M5X15 round-head bolt
	6

	
	38
	φ 5 flat pad
	6

	
	52
	M5 nut
	6

	102
	
	Fighter board
	4

	103
	
	Rubber brake adhesive pad
	2

	
	25
	Tooldisc assembly
	1

	104
	
	Plastic drip oil pan
	4

	
	23
	Mobile rack assembly
	4

	
	24
	Mobile frame pin welding assembly
	4

	105
	
	Type R elastic pin
	4

	106
	
	Universal wheel of φ 150
	4

	
	35
	M1030 outer hexagon bolt
	16

	
	41
	φ 10 flat pad
	32

	
	49
	φ 10 Bullet
	16

	
	56
	M10 nut
	16

	107
	
	film
	8


Hydraulic System and Electrical Components of the Lift

External explosion diagram of the hydraulic station

Hydraulic system of the equipment

a. Hydraulic schematic diagram

b. Schedule of hydraulic components

c. Operating principle of the hydraulic system

d. Electrical schematic diagram

1. Appearance and Explosion Diagram of the Hydraulic Station

[image: image44.jpg]



	Order number
	Name
	Qty
	Order number
	Name
	Qty

	A1
	electric motor
	1
	A9
	gland
	1

	A2
	spool
	1
	A10
	bulkhead
	1

	A3
	fuel tank
	1
	A11
	M5X40 external hexagon screw
	4

	A4
	Drop the speed regulating valve
	1
	A12
	Φ 5 flat pad
	4

	A5
	bulkhead
	1
	A13
	Φ 5 pad
	4

	A6
	oil-out
	1
	A14
	M6X20 external hexagon screw
	4

	A7
	oil-out
	1
	A15
	Φ 6 flat pad
	4

	A8
	Hand pull valve
	1
	A16
	Φ 6 pad
	4


2. Hydraulic System of the Lift
A. Hydraulic Schematic Diagram

[image: image45.emf]


B. Schedule of Hydraulic Components

	A9
	Hydro-Cylinder
	
	
	1
	

	A8
	Hand Valve
	
	
	1
	

	A7
	Check Valve
	
	
	1
	

	A6
	Drop Throttle Valve
	
	
	1
	

	A5
	Oil Pump
	
	
	1
	

	A4
	Overflow Valve
	
	
	1
	

	A3
	Fuel Tank
	
	
	1
	Volume 10 litres

	A2
	Oil Filter
	
	
	1
	

	A1
	Any Power-Generating or Power-Driven Machine
	
	
	1
	

	Order number
	Name
	Model
	Specifications
	Number of ackages
	Remarks


 C. The working principle of the hydraulic system is as follows:

When the start button on the hydraulic station is pressed, the motor starts to drive the oil pump and takes the pressure oil from the tank to the No. A9 cylinder to move the piston rod. At this time, the A4 overflow valve is closed, and the pressure is adjusted before leaving the factory. Ensure the rated load requirements of the lifting. However, when the pressure in the system exceeds the limit, the automatic overflow valve discharges the oil. Release the start button, stop the oil supply, finish the lifting, and start the operation. If it drops, first move up a little, pull open the mechanical safety lock, press the manual valve A8 to start unloading the oil drop.

D Electrical Schematics ( 220V single-phase or according to customer requirements)

(* During installation, the wiring must be conducted according to the schematic diagram to ensure that each connection is grounded reliably, and the input power supply must be equipped with leakage and overcurrent protection switches)


[image: image46.wmf]KM

KM

SB


	SB
	Point motion press twist
	LXW5-11M/L
	1

	KM
	AC contactor
	CJX1-6.3/01-240V
	1

	Code name
	Name
	Model
	Quantity


9. Common Troubleshooting Method
	Order number
	Fault Phenomenon
	The Exclusion Method

	1
	The motor does not turn
	● Check whether the power supply is fully charged

● Check whether the wiring in the motor junction box is loose

	2
	 Motor rotation without pressure oil
	● The single-phase electric rotation direction is wrong, and the position of two of the incoming lines is changed.

● Check whether the suction pipe in the oil tank falls off.

	3
	The hydraulic pressure drops slowly after lifting

(Poor pressure)
	● Clean the check valve and reversing valve of the power unit.

	4
	 The safety lock can't be locked
	 Observe whether the position of the lock safety hook is normal.

 Observe whether the column is positioned correctly.

Check the reset spring action of the safety hook.

	5
	 Motor and electrical appliances failure
	● Cut off the power supply in time, check, repair and replace by a professional electrician.

	6
	else


	● Other found work is not normal, can be telephone consultation. Willing to provide services for you.


10. Box Packing list
	
	
	Boating Parts
	

	Installation site
	Order Number
	Product Name
	Quantity / Machine

	power unit
	33
	M835 outer hexagon bolt
	4

	power unit
	40
	φ 8 flat pad
	8

	power unit
	48
	φ 8 pad
	4

	power unit
	54
	M8 nut
	4

	Column cover plate
	36
	M1230 external hexagonal bolt
	16

	Column cover plate
	42
	φ 12 flat pad
	32

	Column cover plate
	50
	φ 12 Pack
	16

	Column cover plate
	57
	M12 nut
	16

	power unit
	61
	9 / 16 tip power unit connector
	1

	power unit
	62
	￠ 14 Copper seal gasket
	1

	power unit
	73
	Double-head 9 / 16 pointed tubing is always bent
	1

	fixed platform
	37
	M18100 external hexagonal bolt
	16

	fixed platform
	44
	φ 18 flat pad
	32

	fixed platform
	51
	φ 18 Bullet Pad
	16

	fixed platform
	58
	M18 nut
	16

	terrace
	103
	Rubber brake adhesive pad
	2

	parts and components
	70
	M10 butter mouth
	8

	parts and components
	97
	Beam Unlock bar A-220
	2


11. Vulnerable Parts List
	
	
	Quick-wear part
	

	Installation site
	Order number
	Product name
	Quantity / machine

	hydro-cylinder
	68
	Oil cylinder slider
	2

	hydro-cylinder
	69
	Growth wheel
	4

	Platform beam
	79
	wire rope pulley
	6

	terrace
	83
	9.53, L1=2625
	1

	terrace
	84
	9.53, L2=4060
	1

	terrace
	85
	9.53, L3=6695
	1

	terrace
	86
	9.53, L4=8130
	1

	crossbeam
	95
	The beam slider
	8

	Get on the board
	101
	Nylon slider
	4

	parts and components
	103
	Rubber brake adhesive pad
	2

	parts and components
	104
	Plastic drip oil pan
	4

	Mobile frame
	106
	Universal wheel of φ 150
	4

	Mobile frame
	107
	film
	8


PAGE  
68

_1234567890.dwg

